Adult Subcutaneous Insulin Order Set
(Non-Pregnant)

Target Blood Glucose 90-140

Physician Order Sheet
Date                    

       Time:   

Directions:  Physician to specify insulin type, blood glucose monitoring schedule and dosing schedule by checking appropriate boxes.

1.  Diet: ______________________________________________________________
(
Consult Nutritionist

       
2.  Fingerstick Blood Glucose Schedule:

(  Before Meal (ac) and at bedtime (hs) (before breakfast, lunch, and supper and at bedtime)

(  Before Meal (ac) and at bedtime (hs) and 0300 hours (before breakfast, lunch, and supper and at bedtime and middle of sleep period)

· Every 4 hours (recommended for patients NPO, on tube feedings, or on TPN) 

(  Every ____ hours

 3.  Insulin Dosing:
1.   All insulin to be given subcutaneously unless ordered otherwise
2. (    Consult Pharmacy or Diabetes Educators for assistance with insulin dosing
3. Hold scheduled MEALTIME insulin doses when patient is NPO. 
       Do not hold basal insulin or correction dose insulin when patient is NPO.
	Scheduled Insulin

	
	Breakfast
	Lunch
	Dinner
	Bedtime

	Mealtime insulin order
	Give ____ units of:

( Rapid Acting Analog
( Regular insulin

	Give ____ units of:

(  Rapid Acting Analog
(  Regular insulin

	Give ____ units of:

(  Rapid Acting Analog
(  Regular insulin

	

	Basal insulin order
	Give ____ units of:

( Long acting analog
(  NPH 
(  Other: ______________
	
	
	Give ____ units of:

( Long acting analog
( NPH 
(  Other: ______________

	Premixed
Insulin

order
	(  Human _________
(  Analog _________

	(  Human __________
(  Analog __________

	(  Human __________
(  Analog __________

	


Rapid Acting Analogs (aspart/Novolog; lispro/Humalog): onset is 10-15min; peak 1-3h; duration 4-5h
Long Acting Analog (glargine/Lantus): onset is 1.5 hours, sustained release over 24 hours
NPH: onset is 1.5 hours, peak 4-8h; duration 10-14h
4.   Additional Correction Doses of insulin are used to lower blood glucose >140mg/dl at mealtime, bedtime and 0300 hours in addition to scheduled mealtime and basal doses  
5.  CORRECTION DOSE Insulin Type:

(  Rapid Acting Analog

(  Regular Insulin

[  ] Low Dose Algorithm (for thin, elderly, or renal patients) [BG – 100 / 50]
	BG ac, hs, 0300h
	Additional Insulin

	141-175
	1 unit

	176-225
	2 units

	226-275
	3 units

	276-325
	4 units

	326-375
	5 units

	If > 326 
	Contact M.D.


[  ] Moderate Dose Algorithm (for average size adult) [BG – 100/ 40]

	 BG ac, hs, 0300h
	Additional Insulin

	141-160
	1 unit

	161-200
	2 units

	201-240
	3 units

	241-280
	4 units

	281-320
	5 units

	If > 321
	Contact M.D.


[  ] Moderate High Dose Algorithm (for obese or infected patients or those on steroids) [BG-100/30]
	BG ac, hs, 0300h
	Additional Insulin

	141-145
	1 unit

	146-175
	2 units

	176-205
	3 units

	206-235
	4 units

	236-265
	5 units

	296-325
	7 units

	If >326
	Contact M.D.


[  ] High Dose Algorithm (for very insulin resistant patients or septic patients) [BG-100/20]

	BG ac, hs, 0300h
	Additional Insulin

	141- 150
	2 units

	151-170
	3 units

	171-190
	4 units

	191-210
	5 units

	211-230
	6 units

	231-250
	7 units

	251-270
	8 units

	271-290
	9 units

	If >291
	Contact M.D.


*If above correction is not working and BG is persistently >140 mg/dl, consider using an individualized correction dose algorithm with calculations.
[  ] Use Individualized Correction Dose Algorithm with Calculations
Calculate using Formula:  (BG – Target BG) / Correction Factor 
Correction bolus SC for BG >140 mg/dl, by formula:

        # units SC of rapid acting insulin = 

              current BG – 100  divided by ____(the correction factor or CF)

*How to calculate correction factor:
1700 divided by Total Daily Insulin Dose or 3000 divided by Wt in kg

 Target BGs:


100 mg/dl if not prone to hypoglycemia 


80 mg/dl if pregnant 


120 mg/dl if prone to hypoglycemia 

7. Document blood glucose and all aspects of correction doses, mealtime doses, and basal doses of insulin delivery (i.e. dose, injection site, initials, and time) on the Nursing Flowsheet. 
8. Notify MD:


If patient NPO for procedure/surgery



If bedside blood sugar is >200 for 2 consecutive BG measurements.


If continuous enteral feeding or TPN is stopped or interrupted.


If K+ level drops to <4.
                          If BG < 60mg/dl two times in a row

9. Hypoglycemia:
Implement hypoglycemia protocol for blood glucose <70 mg/dL

                   If able to drink, give 15 grams of glucose in the form of 4 oz of juice or 3 glucose

                        tablets; Recheck BG in 15minutes and retreat if needed
                   If unable to eat, give D50 IV push where cc of D50 = (100 – BG) x 0.4.

Physician Signature _____________________________      Date : ________________
Supplemental Information

General Insulin Dosing Recommendations:

Use HbA1c as gauge of patients preadmission glucose control.  Order A1c on admission or when hyperglycemia/diabetes recognized.
Correction Doses of insulin (formerly called sliding scale coverage for hyperglycemia) should not be used as the primary management strategy for blood glucose control.  If patients remain hyperglycemic (>140 mg/dl) after 2 sequential correction doses, basal and mealtime insulin are required.

Scheduled basal and mealtime insulin should be used to manage persistent hyperglycemia.  

If hyperglycemia is present despite basal and mealtime insulin, then correction doses of regular human insulin or rapid acting analog should be given.  When correction doses are used without scheduled insulin, patients experience erratic blood glucose measurements, often alternating from hyperglycemia to hypoglycemia throughout a 24 hour day.  Without frequent blood glucose measurements to assess for this phenomenon (every 1-2 hour bedside finger stick glucose readings), the health care provider is sometimes missing these “peaks and valleys” of glucoses which have occurred using solely correction doses to manage the blood glucose.

A. Patients with Type 2 Diabetes

1. If patient is using insulin at home, continue the outpatient regimen if A1c <7% and adjust as needed.  If A1c >7% switch to basal/bolus regimen.
2. If patient has not been using insulin previously, the initial total daily dose should be 0.25 units/lb/day (0.5 units/kg/day) or as indicated by IV insulin requirement.
3. Individual insulin doses vary and adjustments should be made daily prn with goal of maintaining BG’s 90-140 mg/dl based on the bedside and laboratory glucose levels.

B. Patients with Type 1 Diabetes 

This patient must have insulin to prevent ketosis. Even if the patient is not eating, he/she will need basal insulin (Glargine, NPH) and correction doses of rapid acting insulin to prevent ketosis.

1. When admitting a patient with Type 1 diabetes, continue the basal insulin that they were taking at home at the same dose if they are receiving insulin glargine or bid NPH. If the patient will be NPO, it is recommended to use an insulin drip rather than subcutaneous insulin. If the patient is eating much less, the pre-prandial insulin will need to be reduced. Many hospitalized patients are under significant metabolic stress (infection, glucocorticoids, ect.) and may require larger doses of basal insulin and frequent correction doses of rapid acting insulin.
2. If a patient is newly diagnosed, the usual daily insulin requirement is 0.25 units/lb/day (0.5 units/kg/day) or as indicated by IV insulin requirement.  Fifty percent of estimated total daily dose of insulin should be given as basal insulin, the other half as pre-prandial insulin, if patient is eating weight maintaining diet. 

Note: Individual insulin doses may vary and adjustments should be based on the bedside and laboratory glucose levels.
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